
WESTERN PRODUCTS
7777 NORTH 73RD STREET

P.O. BOX 23045
MILWAUKEE, WISCONSIN 53223

Box No. 60330
Model No. 950
Dodge Power Ram 504x4
Lift-Mount 1983 & Later

M A DIVISION OF DOUGLAS DYNAMICS. INC.
INSTALLATION INSTRUCTIONS

AS VIEWED FROM
DRIVER SIDE
1987 & .LATER

MINIMUII VEHICLI! IICD_IIDED rAm.ER TORavE CIIART

RECO.IIENDA TIONS SIZE
o GIADE Z ÇÇ GRADE 5 e GRADE'

Aux. light Kit - Import 1:. 20 6 9 13
5'16 18 11 18 28

H.D. Alternator 3.8 16 19 31 46
3i8 24 14 46 68

H.D. Battery 7'16 14 JO 50 75
1'1 13 45 75 115

H.D. Suspension 9.16 11 66 110 165
5/8 11 93 150 225

REAR BALLAST - up to
3;4 . 10 150 250 310
7'8 9 202 378 581

550 Ibs. when blade is
1 8 JO 58 893

attached. Weights must be METRIC GRADE 1. TOROUt II fODT PØUffOS

secured. SIZE I TDRQUE I SIZE I TORQUE

M 6 ; MIl 60
M B 17 MI. 9;
MIO 35 MI6 I;;

Thew torque values aPJ)lv to t,t, mount filsieners P.icclpt tho noted
in t"e mstruCilons where mOfNJn it de$lft'l

LIFT-MOUNT UNIT

7/16" x 11A" BOLT

"Z"CLAMP

--n---\.:J-' "VEHICLE FRAME
-'Cr-

7/16" X 11A"
BOLT

THRUST ARM UNIT
SPREADER FRAME

, r-
'\- uJ
10mm X 30mm

'~'BOlTi. ii
1986 & EARLIER

IMPORTANT: Rèad instructions before assembling. Bòlts shou Id be finger tight until the installation is completed to allow sufficient
adjustment for àligning noles and locating parts to vehicle frame. Preventive maintenance can prevent accidents. Regularly inspect
all components and repair or replace any worn, loose or damaged parts immediately. Remember to use standard methods and
'practices when attaching snowplow including wearing safety glasses during drillng.
UFT-MÒUNT ASSEMBLY:

. 1987& LATER
1. Remove skid plate, pan shield and toe hoo. Remove bumper with front brackets and narrow boy sheet metal panel (behind

bumper). Replace panel screws in body and reattach bumper. Retain all parts and reinstall whenever Lift-Mount is removed from
vehicle.

2. Locte curb and dr.iverside thrust arms to bottom of frame rail and front cross member, abutting to inside of the outboard plates
'with the large hole. Secure using thr'ee (3) furnished 1 Omm x 30mm bolts, flat washers to slots, and lock washers into weld nuts.
Position "Z" clamps to grip cross member of vehicle frame and secure to thrust plates with furnished 7/16" x 1'A" bolts, flat
washers to slots and locknuts.

3. Attach Lift-Mount unit and spreader frame to thrust arms with furnished ¥2" x 1 ¥2" bolts and locknuts.
TIGHTEN ALL BOLTS TO CORRESPONDING TORQUE VALUES NOTED IN FASTENER TORQUE CHART.

4. Locate curb and driver side tie bars through cut-outs in bumper and secure to lift with furnished 7 1 16" x 11A" bolts and locknuts.
Use rear hole in tie barfor pilot and drill %" hole thru side of uprightframe horn. Secure with furnished %" x 11A" bolt and locknut.

1986 & EARLIER
1. Remove skid plate, pan shield and tow hook. Remove narrow body sheet metal panel (below bumper) and replace screws in boy.

Retain all parts and reinstall whenever Lift-Mount is removed from vehicle.

2. Remove bumper brace rear bolt only on both driver and curb side. See iUustration for removal of proper bolt. Bumper wil remain
in original poition, therefore, it is not necessary to remove the forward bumper brace bolt.

3. Remove spacer pads from thrust arm mounting plates. Locate curb and driver side thrust arms to bottom of frame rail and front
cross member, abutting to inside of the outbord plates with the large hole. Secure using three (3) furnished 1 Omm X 30mm bolts,
flat washers to slots and lock washers into weld nuts. Position "Z" clamps to grip cross member of vehicle frame and secure to
thrust plate with furnished 7/16" x 1%" bolts, flat washers to slots and locknuts.

4. Atta.h Lift-Mount unit and spreader to thrust arms and secure with furnished ¥2" x 1 ¥2" bolts and locknuts.
5. Locate curb and driver side tie bars through cut-outs in bumper and position flag of tie bars to rear hole on top of bumper brace-

Ref. Step 2. Secure the bars to bumper braces using furnished 10mm x30mm bolts and lock washers and to side of Lift-Mount
frame with furnished 7/16" x 1%" bolts and locknuts.

TIGHTEN ALL BOLTS TO CORRESPONDING TORQUE VALUES NOTED IN FASTENER TORQUE CHART.

LIGHT KIT ASSEMBLY - USE LOW-PROFilE LIGHT KIT ASSEMBLY FOR IMPORT VEHICLES - BOX NO. 60502

DO NOT dril instrument panel for mounting the headlight toggle switch.
Form No. 13287-8611 -1- Printed in U.S.A.



Box No. 60330
Model No. 950
Dode Power Ram 50 4x4
Lift-Mount 1983 & Later

REMOVE PADS
19868t EARLIER
INSTALLATIONS

DIAGRAM & PARTS LIST'-987 & LATER
12,
~ 9

~

1r10

Ú~::
o 7

~

lY8 J~17

Ð ft 1986& EAR:ERJ13 ~ REMOVE PADS
10 1986 & EARLIER

INSTALLATIONS

~18

~19 14t;

11

13288-8611

13289-8611

Part No.
60347
60350
60351
60713
60357
60714
60358
60354
60361
9500
9055
906
90100
91333
91334
91335

Quantity
1

1

1

1

1

1

1

1

2
8
2
4
8
2
4
8
2
2
8
2
2

Description
lift-Mount Unit

Thrust Arm Unit - Curb Side

Thrust Arm Unit - Driver Side

Tie Bar - Curb Side (1987 & Later)

Tie Bar Unit - Curb Side (1986 & Earlier)
Tie Bar - Driver Side (1987 & Later)

Tie Bar Unit - Driver Side (1986 & Earlier)

Spreader Frame Unit
"Z" Clamp
Capscrew - 1 Omm-1.25 x 30mm Long - Grade 8.8
Capscrew - 3/8"-16 x 1-1/4" Long - Grade 8 (1987 & Later)

Capscrew - 7/16"-14 x 1-1/4" Long - Grade 5
Capscrew - 1/2"-13 x 1-1/2" Long - Grade 5
Locknut - 3/8"-16 Nylon Insert Type (1987 & Later)

Locknut - 7/16"-14 Nylon Insert Typ
Locknut - 1 12"-13 Nylon Insert Type

Flat Washer - 3/8" Standard
Flat Washer - 7/16" Standard
Lock Washer - 1 Omm
Hitch Pin - 1" x 3-1/2" Long
Hairpin Cotter - 5/32" x 2-15/16" 01 A Length

Item
1

2
3
4

5

6
7
8
9

10
11
12
13
14
15
16
17
18
19

95173
93028
91965

NOTE: Only those items listed with a PART NUMBER are avaiiable for service.

-2-



- --

INSTALLATION INSTRUCTIONS
For - IlIa Control

Dodge Power Ram 504x4 I I i IQJ U

;; IQ

DASH BRACKET
56080

DASH MOUNT - Thru 1986 -=
mtla~
r

ANGLE APPROXIMATELY
10° TOWARDS DRIVER

CJ

1. Secure the dash bracket to the IIIa Control using four (4) No. 8 x ¥S" long hex head screws.

2. LocateIIIaControi to the dash as shown, to the right of console. The bracket should fitfairlyflat against the bottom surface of the
dash. Verify thatIIlaControllever will clear vehicle components in all positions and for adequate dril clearance before drilling
holes.

3. Mark this loction.
4. Remove the bracket from theIIIaControl. Place the bracket in the selected location under the dash and mark all four (4) holes.

5. Drill Va" diameter holes into the .dash to align to the holes in the bracket. Secure using No. 10 sheet metal screws and lock
washers.

6. Place IlIa Control into bracket and fasten in desired position.

INSTALLATION INSTRUCTIONS
For - IIIaControl

Dodge Power Ram 50 4x4

LOCK SPOOL - Should be engaged when
mounted plow is not in use.

No.8 x 5/a" SCREWS (4)

FLOOR MOUNT - 1987 & Later

ADJUSTMENT

PIVOT

FLOOR BRACKET 56079

RUBBER BOOT 56043

No.10 x 3/i" TAPPING SCREWS (3)
90661

FLOOR BRACKET STO~L
60715 "."" No.10 x 1" SCREW (31

No.10 LOCK WASHER

1. Position floor bracket stool 1 %" from edge of transfer case bot as shown. Mark location of the three (3) mounting holes and dril
two (2) 9/64" diameter holes into the floor and one (1) 9/64" diameter hole into tunnel. Secure with three (3) No.1 0 x 1" sheet
metal screws and lock washers.

2. Assemble the floor bracket to floor bracket stool using three (3) No.1 0 x %"Iong hex head tapping screws. Place rubber boot onto
bo of floor bracket. Slide boot down to cover mounting screws.

3. Pass control cables through holes drilled in passenger side of firewall per hydraulic system instructions.

4. Assemble theIIIaControl to the floor bracket in desired position using four (4) No.8 x ¥S" long hex head screws.-3- 13290-8611



INSTALLATION INSTRUCTIONS
FOR 59700 BLADE GUIDE ASSEMBLY

The following instruions simply outline the attachment of this blade guide assembly.

Step 1. Lower blade to ground level.

Step 2. If hole is not pre-drilled. drill one 11/32" hole. 1 -3/16" down and 1" out on the outside
rib of the blade. See diagram below.

Step 3. Insert pointed end of clamp into coil of guide. Attach guide to rib using top hole of clamp.
Secure assembly using supplied 5/16" x 1" bolt and locknut. Tighten until guide will
stand alone perpendicular to road surface.

Step 4. If hole is not pre-drilled. use lower hole of clamp as locator. drill bottom hole 11/32".

Step 5. Bolt lower hole in place. Finish securing top bolt.

Step 6. Attach other side following above steps.

Pictorial view supplied below. Remember to use standard methods and practices in attaching
blade guides including wearing safety glasses during drilling.

PARTS LIST
59700 -BlADEGUIDE ASSEMBLY

Item
1

Part No
59697
59694
59696
59691
59946

Description
Blade Guide Rod. S-Hook & Flag

Flag
S-Hook
Blade Guide Rod

Clamp
Capscrew - 5/16" -18 x 1" Gr.2
Locknut. 5/16".18 Nylon Insert

2
3
4

Quan.
2
1

1

1

2
4
4

5
6
7

~ ~~-

~
130-7911

The following are registerec or unregistered™ Trade Marks of Douglas Dynamics, Inc.

WESTERN(I ISARMATICI Hydra-Turn(I Roll-Action™
Western reserves the right under its Product Improvement Policy to change constuction or design details and furnish equipment when so altered without
reference to iiustrations or spifications used herein.Printed in U.S.A. -4


